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Fig. 1. Effect of Sb; Pb and Bi on the

formation of spheroidal graphite.
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Table 1. Chemical composition of materials.
L Ti ! Chemical composition (%)
Mark | Addition e oy - :

. (g) | C S |Mn P s | Ti |calcr As Sn | Pb | Sb | Bi
To | O 4-00 | 1°26 | 0-40 | 0-030] 0-023] tr. | 0°030 tr. | 0°007 0°CO7 mil. 0+001;| mil
T2 h 07 3-97 | 1°24 | 037 | 0°032; 0°019 0°02 —_ = = —_ — — —_
T4 ! 13 3-98 | 125 | 0°38 | 0030 0°018 0-04 — - — - —_ —
Teé 19 398 | 1°21 | 0°37 | 0°033 0-019| 0°06 — — — — —_ —_ —
T8 26 3405 | 1°28 | 0739 | 0°033; 0°020| 0-08 _, = - - — — —
T10 30 393 | 1°20 | 0*38 | 0°032] 0-018 009 —_ - — —_ — — —
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Table 2. Relation between Ti, Sb and Bi on the formation of spheroidal graphite.

Sba,

Spheroidal graphite Pearlite in matrix

Mark Sios, | Ti% | ~ Bi% (%) )
ToS3 | 272 0+010 0°004, |No addition 100 95
TOS4 |+ 2°+80 1 0-013 0°013 ” 80 100
T482 2°56 0+040 0°004, . S0 4 90
T4S4 2:72 | 0042 0021 7 50 100
T8S52 2467 | 0+084 00045 4 80 .85
T8S4 2-66 | 0+073 0°023 4 20 . 100
TOB3 277 tr. No addition 0°0015 20 80
TOB4 285 | tr. Y 0°002s 70 85
T2B3 2:94 0°021 Y 0°001g 80 70
T4B3 2°76 | 0°042 Yy 0°001, 60 80
T6B3 298 . 0°060 // - 0+002; 30 20
.T8B3 2¢68 | 0062 4 04002, 30 ! 90
T8B4 2+82 0°078 % 0°003g 5 100
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Table 1. Chemical compositions of the slag containing Ti-lower oxides.

Sample No. SiO; Al;O4 CaO MgO Ti (as TiOg)
1 —A Addition 32g 17g 40g 6g —
: Analysis 33°409%, 19°56%, 41+509, 5819, —
3_A Addition 32g 17g- - 40g b6 g - 028
Analysis 0-1532
4—A Addition 32g 17¢g 40g 6 g 0*5g
Analysis 0+4209%,
5_-A Addition 32g 17¢g . 40g 6 g i0g
Analysis 0°8359%,
6—A Addition 32g 17g 40g 6 g 2°0g
Analysis 1°55%
7 —A Addition R2g 17g 40g 6 g 3°0g
Analysis 2+52¢9,
e A Addition 32g 17g 40g 6 g 5°0g
Analysis . . 4549,
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